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TEST SUMMARY

5.1 CONDUCTED EMISSION FOR FCC PART 18 PER SECTION 18.307 (A)
RESULT: Pass

5.2 RADIATED EMISSION FOR FCC PART 18 PER SECTION 18.305 (B)
RESULT: Pass
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1 General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the following
appendix:

Appendix 1: Test Result

2 Test Sites

2.1 Test Facilities

1) TOV Rheinland (Guangdong) Ltd. EMC Laboratory

Guangzhou Auto Market, Yuan Gang Section of Guangshan Road

Guangzhou 510650

P. R. China

2) SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch
198 Kezhu Road, Scientech Park,

Guangzhou Economic & Technology Development District

Guanghzou, Guangdong, China 510663

The test at these test sites has been conducted under the supervision of a TUV Rheinland
engineer.
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2.2 List of Test and Measurement Instruments
Table 1: List of Test and Measurement Equipment
Kind of Equipment Type Manufacturer S/N Calibrated until
TUV Rheinland (Guangdong) Ltd. EMC Laboratory
EMI Test Receiver ESCI Rohde & Schwarz 100216 16.03.2012
Trilog-Broadband VULBI168 Schwarzbeck 210 16.03.2012
Antenna
Loop Antenna HFH2-72 Rohde & Schwarz 100111 16.03.2012
Band Reject Filter BRM50702 Micro-Tronics 023 16.03.2012
3m Semi-anechoic --- Albatross Projects --- 16.03.2012
chamber
EMI Test Receiver ESCS30 Rohde & Schwarz 100316 16.03.2012
Noise generator DM8899 DM 607014 16.03.2012
Artificial Mains Network | ESH2-7Z5 Rohde&Schwarz 100114 16.03.2012
SGS-CSTC Standards Technical Services Co., Ltd.

EMI Test Receiver Rohde&Schwarz ESIB26 100249 28.01.2012
Bi-log Type Antenna Schaffner-Chase CBL6112B 2966 08.10.2011
Bi-log Type Antenna Schaffner-Chase CBL6143 5070 08.10.2011

310N Amplifier Sonama 310N 272683 10.09.2011

10m Semi-Anechoic ETS N/A N/A 10.08.2011

Chamber
Active Loop Antenna EMCO 6502 00042963 09.08.2011
EMI Test Receiver Rohde&Schwarz ESIB26 100249 28.01.2012
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2.3 Trace ability

All measurement equipment calibrations are traceable to NIST or where calibration is performed
outside the United States, to equivalent nationally recognized standards organizations

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on a
regular basis using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for conducted emissions measurements is + 2.68 dB.
The estimated combined standard uncertainty for radiated emissions measurements at TUV is +
4.94 dB, at SGS is + 2.468 dB.

2.6 Location of original data

The original copies of all test data taken during actual testing were attached on appendix1 of this
report and delivered to the applicant. A copy has been retained in the TUV Rheinland (Guangzhou)
file for certification follow-up purposes.

2.7 Status of facility used for testing

TUV Rheinland (Guangdong) Ltd. EMC Laboratory; Guangzhou Auto Market, Yuan Gang Section
of Guangshan Road, Guangzhou 510650, P. R. China is listed on the US Federal Communications
Commission list of facilities approved to perform measurements, the register no. 833845.

SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch, 198 Kezhu Road, Scientech
Park, Guangzhou Economic & Technology Development District, Guanghzou, Guangdong, China
510663, is listed on the US Federal Communications Commission list of facilities approved to
perform measurements, the register no. 282399.
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3 General Product Information

Brief description of the test sample:

The submitted samples SR-182C, SR-183C, SR-652C, SR-182R, SR-183R, SR-652R, IH-11A, IH-
11B, IH-11C, IH-11D and IH-11E are Induction Cookers with electronic control. The differences
among them are as below:

» The five basic models SR-182C, SR-183C, SR-652C, SR-182R and SR-652R have the same
main control PCB, but display PCB is different

» The models SR-183R are the same as SR-182R except the model name.
» The five basic models all have another manufacturer names, the relationship is as below:

SR-182C--------- I[H-11A
SR-183C--------- IH-11B
SR-652C--------- H-11C
SR-182R--------- IH-11D
SR-652R--------- [H-11E

According to above information, all the tests are performed on five basic models SR-182C, SR-
183C, SR-652C, SR-182R and SR-652R respectively.

3.1 Product Function and Intended Use

For details, refer to Technical Documentation and the User Manual.

3.2 Ratings and System Details

e desionat SR-182C | SR-183C | SR-652C ggiggﬁ SR-652R
ype designation H-11A [H-11B | IH-11C - [H-11E
[H-11D
Power Consumption 1800W 1800W 650W 1800W 650W

System input voltage

AC 120V, 60Hz

Protection class

I

Refer to this report Technical Documentation for further information.
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3.3 Independent Operation Modes

The basic operation modes are:

A: On Power adjustable
Temperature adjustable
Timer

B: Off

3.4 Submitted Documents

Block Diagram
Circuit Diagram
PCB Layout
External Photo
Internal Photo
Label and Location
User Manual
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4 Test Set-up and Operation Mode

4.1 Principle of Configuration Selection

Emission: The equipment under test (EUT) was configured to measure its highest possible

radiation level. The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Refer to Test set-up in chapter 5.

4.3 Special Accessories and Auxiliary Equipment
Cooking Vessel (provided by manufacturer):

Material: stainless steel

Contact surface diameter 18cm, Top surface diameter 27cm

4.4 Countermeasures to achieve EMC Compliance

No additional countermeasures to the submitted test sample(s) were employed to achieve
compliance.
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4.5 Test set-up

Diagram 1 of Measurement Equipment Configuration for Testing Conducted Emission

Raar of EUT to ba fushed . _\ |
with rear of lakds g
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Diagram 2 of Measurement Equipment Configuration for Testing Radiated Emission

Active loop antenna with
pre-amplifier

T —— Test distance — — —

I
H=2m
I

|

10m Semi-anechoic chamber (for 9 kHz-30 MHz)

Ant. Tower

1-4m
Variable
EUT& Jm
Support Unj
Turn Table
In?Ii
B

Ground Plane

Test Receiver

3m Semi-anechoic chamber (for 30 MHz-1 GHz)
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Diagram 3 of Equipment Configuration for Testing Conducted Emission

Fill container with

80% of water —

A

Receiver

LISN

AC Power Source

Diagram 4 of Equipment Configuration for Testing Radiated Emission

L —» Fill container with
80% of water

AC Power Source
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5 Test Results EMISSION

5.1 Conducted Emission for FCC Part 18 per Section 18.307(a)

RESULT: Pass

Date of testing : 12.May.2011

Test specification : FCC Part 18 Per Section 18.307(a)

Limits : FCC Part 18 Per Section 18.307(a)

Deviations from Standard Test

procedures : None

Test procedure Procedure specified in FCC/OST MP-5 were
followed

Kind of test site : Shielded room

Operation mode : A: On with max. power

Temperature : 23°C

Humidity : 50%

Test procedure:
1. Place the EUT as specified in FCC/OST MP-5 Clause 7. 1

2. Plug the LISN to a correct power source (pay attention to: AC/DC, voltage, frequency).
3. Connect the EUT to LISN.

4. Connect ESCS30 and LISN via a 50-ohm coaxial cable and a pulse limiter then begin exploratory
measurement.

5. Make final measurement.

If the result of the measurement with the Quasi Peak detector is below the Average limit, the
measurement with Average Detector may be omitted.

Please see appendix|1 for details.
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5.2 Radiated Emission for FCC Part 18 per Section 18.305(b)

RESULT: Pass

Date of testing : 28.May.2011

Test specification : FCC Part 18 Per Section 18.305(b)

Limits : FCC Part 18 Per Section 18.305(b)

Deviations from Standard Test

procedures : None

Test procedure Procedure specified in FCC/OST MP-5 were
followed

Kind of test site : 10m Semi-anechoic chamber (for 9kHz-30MHz)
3m Semi-anechoic chamber (for 30MHz-1GHz)

Operation mode : A: On with max. power

Temperature : 23°C

Humidity : 50%

Test procedure:

9 kHz-30MHz

1. An initial pre-scan was performed in the 10m chamber using the spectrum analyzer in peak
detection mode. Average measurements were conducted based on the peak sweep graph. The EUT
was measured by a 0.6m loop antenna.

2. The loop antenna was set to the vertical X, for suspected emission frequency point the antenna
was rotated 180 degrees and the maximum emission value was recorded.

3. Then the loop antenna was set to the horizontal Z axis, step 1 is repeated.

3. For each suspected emission frequency point recorded in step 1, the EUT was arranged to its
worst case and the EUT was turned from 0 degrees to 360 degrees to read the maximum emission.

30MHz-1GHz

1. The EUT was turned on and placed on the top of a rotatable table 1 meter above the ground with
3-orthogonal XYZ direction and be kept close enough to the measurement receiving antenna
(especially for the measurement frequency range above 30MHz). The table was then rotated 360
degrees to detect the suspected emission frequency points. The position of the worst radiation case
with both horizontal and vertical receiving antenna polarization was then recorded together with the
suspected emission frequency points above-mentioned.
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2. The EUT was then set 3 meters away from the receiving antenna, which was mounted on a
variable-height antenna tower.

3. For each suspected emission frequency point recorded in step 1, the EUT was arranged to its
worst case that the antenna was tuned to heights from 1 meter to 4 meters and the rotatable table
was turned from 0 degrees to 360 degrees to read the maximum emission.

The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 200Hz for
frequency 9kHz to 150kHz, 9kHz for frequency 150kHz to 30MHz and 120 kHz for frequency

30MHz to 1GHz.

Please see appendix1 for details.
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6 Photographs of the Test Set-Up

Photograph 1: Set-up for Conducted Emission

SR-182C

SR-183C
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SR-0520

SR-182R
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SR-652R

Remark: The test set-up photos of all the models are the same, therefore for following test
items, only one model’s photo is shown.
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Photograph 2: Set-up for Radiated Emission

9 kHz — 30 MHz (10m distance)
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30MHz - 1GHz (3m distance)
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TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: Guangmao

Test Item: Induction Hotplate
Identification: SR-182C

Test Standard: FCC Part 18

Test Detail: Conducted Emission
Operation Mode: A

Climate Condition: 237C; 50%RH; 101kPa.
Test Voltage/ Freq.: AC 120V/ 60Hz
Port / Line: AC Mains/N

Receipt No.: 173059269

Report No.: 16029851 001
Result: Pass

Comment: !

Hardware Setup:

1phase LISN ESH3-Z5 to ESCS 30

Level Unit: dBuV

Subrange Detectors IF Bandwidth Step Size Meas. Time Receiver
9kHz - 150kHz Peak 200Hz 100Hz 50ms ESCS 30
150kHz - 30MHz Peak; Average 9kHz 4.5kHz 10ms ESCS 30

FCC Part 18 DV ESH3-Z5 9k to 30M ESCS30

Level in dBpV

o Part 18 Induction Cooking Ranges

Vo ftuge on Mams QP

Purt 18 Induction Cookir

i N . L " . L
T T t t t T T T T

9k 200 30 50 100k 200 300 500 ™M 2M 3IM SM 10M
p— o FrequencyinHz
P

5/3/2011, 22:53:56

Tested by:

Conducted Emission

- Reviewed by:
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TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Final Ige_s__ult 1

fﬁ e QuasiP

: (dB
0.020300 1000.0 N
0.163500 48.2 | 1000.0 9.000 | N
0181500 |  49.9 | 1000.0 9.000 | N
0.244500 44.0 | 10000 | 9.000 | N
0303000 41.0 | 1000.0 9.000 | N
0.811500 40.0 | 1000.0 9.000 | N
10329000 |  38.0 | 1000.0 | 9.000 | N

| 11.737500 37.3 | 10000 | 9.000 [ N

Line
1 N . -
~ 0.181500 46.4 | 1000.0 | 9.000 N 10.2 | 8.0 54.4
0.222000 40,6 1000.0 9.000 | N 10.1 121 527
| 0.244500 39.9 | 1000.0 9.000 | N 10.2 12.0 519 |
0.285000 36.4 | 1000.0 9.000 | N 9.9 14.3 50.7
0.343500 36.4 | 10000 | 9.000 [ N 9.9 12.7 49.1
~0.465000 33.1 | 1000.0 9.000 | N 10.0 135| 466
0.748500 | 34.4 | 1000.0 9.000 | N 10.0 11.6 | 460 |

5/3/2011, 22:53:56 Tested by: Reviewed by:




A TUVRheinland®

Produkte Appendix 1

Products
Prufbericht - Nr.: 16029851 001 Seite 3 von 40
Test Report No.: Page 3 of 40

TUV Rheinland (Guangdong) Ltd.

EMC Test Record (EMISSION)

Test Information

Manufacturer:
Test Item:
Identification:

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:

Test Voltage/ Freq..

Port / Line:
Receipt No.:
Report No.:
Result:
Comment:

Hardware Setup:
Level Unit:

Subrange
9kHz - 150kHz
150kHz - 30MHz

Level in dBuV

Guangmao
Induction Hotplate
SR-182C

FCC Part 18
Conducted Emission
A

23°C:

AC 120V/ 60Hz
AC Mains/L1
173059269
16029851 001
Pass

!

50%RH; 101kPa.

1phase LISN ESH3-Z5 to ESCS 30

EMC Test Service Hotline: +86-20-28391188

dBuV
Detectors IF Bandwidth Step Size Meas. Time Receiver
Peak 200Hz 100Hz 50ms ESCS 30
Peak; Average 9kHz 4.5kHz 10ms ESCS 30

FCC Part 18 DV ESH3-Z5 9k to 30M ESCS30

oL Pt 18 Induction Cooking Ranges Voltage on Mains OF

T

—t—t f —t—t
100k 200 300 500 M M

FrequencyinHz

M 10M 20 30M

5/3/2011, 22:33:20

Tested by: Reviewed by:
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TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Final Result 1

" Frequency | QuasiPeak as. | Bandwidth | Line | Corr. | Margin | Lim nment
.-'Iﬁ".z) | (dBrv) T g-;-?um:; gt ) | @B | (@Bw |©
f . 011 B THY A5 X
0020200 98.1 = 0.200 | L1 10.4 11.9
0.060800 | 61.9 | 1000.0 0.200 | L1 10.2 26.3
0.181500 41.0 | 1000.0 9.000 | L1 10.2 234
| 0.465000 | 31.8 | 1000.0 | 9.000 L1 10.0 | 248
~ 0.811500 40.2 | 1000.0 | 9.000 | L1 10.0 15.
| 1.432500 24.7 | 1000.0 9.000 | L1 10.1 31.
| 10.608000 365 | 1000.0 9000 L1 [ 105] 235
| 13.182000 | 36.1 [ 10000 | 9000 [ L1 | 10.7| 239

Corr. | Margin | Limit | Comment
(dB) | (dB) d (dB_? f o

12| 182 553

10.2 172 | 544
10.0 20. 49.1 =i
10.0 18. 46.
X 101 17. 46. g
0.789000 | 10.0 128 46.
10.630500 105 204 50.0 |
| 25.228500 | | 112 178 50.0 ]

505
5/3/2011, 22:33:20 Tested by: _ — Reviewed by:
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TUV Rheinland (Guangdong) Ltd.

EMC Test Record (EMISSION)

Test Information

Manufacturer: Guangmao

Test Item: Induction Hotplate
Identification: SR-183C

Test Standard: FCC Part 18

Test Detail: Conducted Emission
Operation Mode: A

Climate Condition: 23°C; 50%RH; 101kPa.
Test Voltage/ Freq.: AC 120V/ 60Hz
Port / Line: AC Mains/N

Receipt No.: 173059269

Report No.: 16029851 001
Result: Pass

Comment: !

Hardware Setup:
Level Unit:

Subrange
9kHz - 150kHz
150kHz - 30MHz

1phase LISN ESH3-Z5 to ESCS 30

dBuV
Detectors IF Bandwidth Step Size
Peak 200Hz 100Hz
Peak; Average 9kHz 4.5kHz

FCC Part 18 DV ESH3-Z5 9k to 30M ESCS30

Level in dBpV

EMC Test Service Hotline: +86-20-28391188

Meas. Time Receiver
50ms ESCS 30
10ms ESCS 30

5/3/2011, 21:42:22

t T t

M

1
oM

20 30 50 100k 200 300 500 M 2M IM S |
R —— i FHOHUROOP I oo ot s on i
2 He
25,05 ,
Tested by: Reviewed by:
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Final Result 1

dth [ Li men
0.020200 0.200 [ N P
0.060600 0.200 [ N ;
0.181500 9.000 | N : e
0.244500 9.000 | N ;
0.303000 9.000 | N :
| 0.789000 9.000 | N 3 .
| 10.464000 9.000 | N z
| 13.182000 9.000 [N | 103 236 60.0
Final Result 2
Frequency | | Line | Corr
(MHz), | %
 0.181500 43.5 | 1000.0 ~9.000 | N 10.2
~ 0.244500 37.4 | 1000.0 9.000 | N 10.2
0.303000 35.8 | 1000.0 9.000 | N 9.9
0.424500 31.4 | 1000.0 9.000 | N 10.0
0.546000 30.4 | 1000.0 9.000 | N 1041
0.604500 30.2 | 1000.0 9.000 | N 10.0
0.667500 30.8 | 1000.0 9.000 [ N 10.0
0.789000 341 | 1000.0 9.000 | N 10.0 | 19 460

5/3/2011, 21:42:22 Tested by: Reviewed by: "
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information
Manufacturer:
Test Item:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq.:
Port / Line:
Receipt No.:
Report No.:
Result:
Comment:

Hardware Setup:

Guangmao
Induction Hotplate
SR-183C

FCC Part 18
Conducted Emission
A

237C;

AC 120V/ 60Hz
AC Mains/L
173059269
16029851 001
Pass

!

50%RH; 101kPa.

1phase LISN ESH3-Z5 to ESCS 30

Level Unit: dBu VvV
Subrange Detectors IF Bandwidth Step Size Meas. Time Receiver
8kHz - 150kHz Peak 200Hz 100Hz 50ms ESCS 30
150kHz - 30MHz Peak; Average 9kHz 4.5kHz 10ms ESCS 30
FCC Part 18 DV ESH3-Z5 9k to 30M ESCS30
120
100 4 i
80 |
> |
3 !
é 60 *arl 18 [nduction Cooking Ranges Voltige on Mains QP |
; .-"‘?vi..gli;..l: 1% Induction Coo
B G O
20 AT
/ ;:.1“.? '|,".! I
-5 +—t : t —t t + +—t t f +—
9k 20 30 50 100k 200 300 500 M 2M 3M 5M 10M 20 30M
= S _ Frequency in Hz S SRt S
5/3/2011, 21:25:54 Tested by: Reviewed by:
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Final Result 1
~Frequency | :

] ency [ [, QuasiP dea imit
- (MH  (@Buv) | Ti V)|
iy :g'_‘-'. AL shadall
0.020200 97.0
0.060500 58.4 —
~ 0.181500 38.9
0.483000 28.0 |
0.789000 389 |
1.554000 208 . . T
10.378500 361 | 1000.0 9.000 | L1 10.5 239 60.0
13.708500 | 35.7 | 1000.0 9.000 | L1 07| 243 60.0
Final Res
- (MHz)
 0.181500 9.000 54,
0.483000 249 1000.0 9.000 | L1 10.0 214 46.3
0.726000 327 | 1000.0 9.000 | L1 10.0 133 46.0
0.766500 335 | 1000.0 9.000 | L1 00| 125 46.0
0.784500 32.5 | 1000.0 9.000 | L1 ~10.0 135 |  46.0
0.825000 32.6 | 1000.0 9.000 [L1 | 10.0 13.4 46.0 ]
10.153500 | 27.2 | 1000.0 9.000 | L1 | 105 228 50.0
| 10.981500 | 27.4 | 1000.0 9.000 [L1 [ 106 226 s500]

CHCEN,
5/3/2011, 21:25:54 Tested by: _orost Reviewed by: "
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer:
Test Item:
Identification:

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Tesl Voltage/ Freq.:
Port / Line:
Receipt No.:
Report No.:
Result:

Comment:

Hardware Setup:
Level Unit:

Subrange
8kHz - 150kHz
150kHz - 30MHz

Guangmao
Induction Hotplate
SR-652C

FCC Part 18
Conducted Emission
A

23°C;

AC 120V/ 60Hz
AC Mains/L1
173059269
16029851 001
Pass

!

%RH;

1phase LISN ESH3-Z5 to ESCS 30

101kPa.

dBuV
Detectors IF Bandwidth Step Size Meas. Time Receiver
Peak 200Hz 100Hz 50ms ESCS 30
Peak; Average 9kHz 4.5kHz 10ms ESCS 30

FCC Part 18 DV ESH3-Z5 9k to 30M ESCS30

Level in dBpV

oL Part 18 Induction Cooking Ranges

Violtige on Mains QP

5/3/2011, 22:13:46

200 300 500
_ FrequencyinHz

100k M M 3IM

10M

t
5M

Reviewed by:
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TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Final Result 1

;;Fr quency | QuasiPeak | Meas. | Bandwidth | Line [Corr. | Margin |
.‘%ﬁ? @Buv) || Time | (kM) & -ﬁqsl. ~ (dB)
i3 FE T '-,_é? I8 --._:_(ma). :ng 1 e T4
0.024200 ~79.4 | 1000.0 0.200 | L1 10.4 30.6 |
0.072500 49.5 | 1000.0 0.200 | L1 10.2 37
| 0.172500 38.7 | 1000.0 9.000 | L1 10.2 26.1
0.217500 35.4 | 1000.0 9.000 | L1 10.1 275
0.793500 344 | 10000  9.000 | L1 100 216
— 1.720500 16.2 | 1000.0 9.000 | L1 104 398
9.460500 34.6 | 1000.0 9.000 | L1 105 254
~13.717500 33.0 | 1000.0 | 9.000 | L1 107 ] 270

Final Result 2

requency | e | Meas. - | Margin | T Limit

 (MHz) ?:g ?ES) | Time ~ (dB) dBuV)

i el {me) | S i : : i
0.168000 '37.8 | 1000.0 9.000 | L1 02| 73| 551 |
0.217500 32.0 | 1000.0 9.000 | L1 10.1 20.9 52.9
0.793500 29.2 | 1000.0 ~8.000 | L1 10.0 168 46.0

| 1.527000 9.3 | 1000.0 9.000 | L1 101 36.7 46.0 D
9.289500 25.6 | 1000.0 _9.000 | L1 10.5 24.4 50.0

[ 25228500 323 | 1000.0 9.000 [ L1 | 1.2 7.7 50.0

5/3/2011, 22:13:46 Tested by: Reviewed by: - )
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TUV Rheinland (Guangdong) Ltd.

EMC Test Record (EMISSION)

Test Information
Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq.:
Port / Line:
Receipt No.:
Report No.:
Resuit:
Comment:

Hardware Setup:

Guangmao
Induction Hotplate
SR-652C

FCC Part 18
Conducted Emission
A

237C;

AC 120V/ 60Hz
AC Mains/N
173059269
16029851 001
Pass

!

50%RH; 101kPa.

1phase LISN ESH3-Z5 to ESCS 30

Level Unit: dBuV

Subrange Detectors IF Bandwidth Step Size
9kHz - 150kHz Peak 200Hz 100Hz
150kHz - 30MHz Peak; Average 9kHz 4.5kHz

120 +

FCC Pant 18 DV ESH3-Z5 9k to 30M ESCS30

Level in dBpV

ng Hamee

L Part 18 Induction Cook

EMC Test Service Hotline: +86-20-28391188

Meas. Time Receiver
50ms ESCS 30
10ms ESCS 30

tion Cooking Ranges Voltuze on Mains QP
s

5/3/2011, 22:00:08

200 300 500 M
_Frequency in Hz

Tested by:

M 3IM  5SM

20 30M

Reviewed by:
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TUV Rheinland (Guangdong) Ltd.

Final Result 1

EMC Test Service Hotline: +86-20-28391188

i f“ﬁsf% @ |
!ﬂ e o SN . I e &0
0.024100 79.9 30.1
0.072700 45.3 413
 0.168000 a7 18.0
0.217500 42.8 20.1
0.267000 38.2 23.0
| 0.793500 35.1 209
9.289500 35.2 248
13.168500 343 | 25.7 |
Line “Limit | Comment
ime (dBu V) -5
. N 114 55.1
1000.0 9.000 | N 134 52.9
1000.0 9.000 | N 16.3 51.2
1000.0 9.000 | N 17.9 49.9
1000.0 9.000 | N 21.9 46.0
1000.0 9.000 | N 26.0 46.0
1000.0 9.000 | N 174 46.0 |
1000.0 9.000 [ N 19.8 so0|

5/3/2011, 22:00:08

Tested by: 75 Reviewed by:_
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information
Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq.:
Port / Line:
Receipt No.:
Report No.:
Result:
Comment:

Hardware Setup:

Level Unit:
Subrange Detectors
9kHz - 150kHz Peak

150kHz - 30MHz

130 +
120 +

LevelindBpr V

Guangmao
Induction Hotplate
SR-182R

FCC Part 18
Conducted Emission
A

23°C;

AC 120V/ 60Hz
AC Mains/L
173059269
16029851 001
Pass

!

50%RH; 101kPa.

1phase LISN ESH3-Z5 to ESCS 30

dBuV
IF Bandwidth Step Size Meas. Time Receiver
200Hz 100Hz 50ms ESCS 30
Peak; Average 9kHz 4.5kHz 10ms ESCS 30

4

20 30 S50

M 3M 5SM

+ + : —
100k 200 300 500 ™ 10M 20 30M |

Frequency in Hz

5/11/2011, 22:15:16

Reviewed by:
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TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Final Result 1
18

Frequency) | [T QuasiPeak | Meas. width ! Corr. ; ont.
o (WHz) }(@BavV) f Time | (kHz) | i (e v): :
0.020000 103.3 6.7 110.0
~ 0.780000 20.3 56.0
0.840000 208 | 560
| 7.555000 19.8 60.0 ]
13.160000 452 | 1000.0 | 148 60.0
25.230000 423 | 1000.0 9.000 | L1 1.2 17.7 600 | -
Final Res
‘Frequency " Bandwidth || Line || Corr.
0.720000 9.000 | L1 10.0
0.780000 9.000 | L1 10.0
7.590000 9.000 | L1 10.4 149 50.0
10.555000 9000 [ L1 | 105 1.8 500 ]
22.905000 9.000 | L1 111 12.8 50.0
25230000 9.000 [ L1 | 112 1.1 50.0 =
l\“-'.\'l i
5/11/2011, 22:15:16 Tested by: _ =7 Reviewed by: -
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information
Manufacturer:
Test Item:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq.:
Port / Line:
Receipt No.:
Report No.:
Result:
Comment:

Hardware Setup:

Level Unit:
Subrange Detectors
9kHz - 150kHz Peak

150kHz - 30MHz

LevelindBu V

Guangmao
Induction Hotplate
SR-182R

FCC Part 18
Conducted Emission
A

23°C;

AC 120V/ 60Hz
AC Mains/N
173059269
16029851 001
Pass

/

50%RH; 101kPa.

1phase LISN ESH3-Z5 to ESCS 30

dBurV
IF Bandwidth Step Size Meas. Time Receiver
200Hz 100Hz 50ms ESCS 30
Peak; Average 9kHz 4.5kHz 10ms ESCS 30

5/11/2011, 22:38:45

200 300 500 1M 20 30M |

100k
__ FrequencyinHz =~~~ S
Tested by: Reviewed by: - : _ 3
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TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Final Res
Freguenc z

{E(
il R (ms
0.020000 | 1000.0 3
0.160000 48.7 | 1000.0 9.000 | N 10.2
0180000 | 484 | 1000.0 9.000 | N 10.2
7.515000 40.9 | 1000.0 9.000 | N 10.4
~13.165000 45.2 | 1000.0 | 9.000 | N 10.8
| 25230000 435 10000 9000 [N | 110
Final Result 2
[ Frequency | | Average | Meas. [ Corr.”
(MHz) | Time (@) |
i i e | (ms) b N L
0.160000 454 | 10000 | 10.2 101 55.5
0. 44.5 | 1000.0 10.2 10.0 54.5 |
0.220000 40.0 | 1000.0 10.1 12.8 528 |
13.125000 | 38.9 | 1000.0 10.8 14 500 |
| 22.830000 | 36.4 | 1000.0 11.0 13.6 50.0 |
| 25.230000 | 41.9 | 10000 | 1.0 8.1 50.0 |

5/11/2011, 22:38:45 Tested by: Reviewed by:.. o .
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information
Manufacturer:
Test Item:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq.:
Port / Line:
Receipt No.:
Report No.:
Result:
Comment:

Hardware Setup:

Guangmao
Induction Hotplate
SR-652R

FCC Part 18
Conducted Emission
A

237C;

AC 120V/ 60Hz
AC Mains/N
173059269
16029851 001
Pass

!

50%RH; 101kPa.

1phase LISN ESH3-Z5 to ESCS 30

Level Unit: dBuV

Subrange Detectors IF Bandwidth Step Size Meas. Time Receiver
9kHz - 150kHz Peak 200Hz 100Hz 50ms ESCS 30
150kHz - 30MHz Peak; Average 9kHz 4.5kHz 10ms ESCS 30

FCC Part 18 DV ESH3-Z5 9k to 30M ESCS30

120 +

Level in dBuV

art 18 Induction Cooking Ranges Voltaze on Mains QP

LT SRS
FeL Pant

18 Induction Cooking Ran

200 300 500 M

5/3/2011, 23:12:26

FrequencyinHz =
Tested by: Reviewed by: o
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TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

| e |

12763500 | 34, ) ~ 9.000 | N 10.8 259 | 0.0

14.523000 44.6 ) 10.8 15.4 60.0
15.072000 | 323 7 . 10.8
15. | 451 ; ; 10.8

| 15.463500 436 : ! L 10.8

15.594000 40.7 , A 10.8
15.949500 i 385 0 | A | 10.8
16.633500 40.6 .0 | A 10.8

Final Result 2

- Frequel - Average

[i} s Bl

l;_ 3 3 4
0.154500 41.8 1000.0 | 9.000 | N 10.2
0.208500 351 1000.0 9.000 | N 10.2
9.312000 332 1000.0 9.000 | N 10.6
9.438000 31.3 | 10000 | 9.000 | N 10.6

= 9.694500 353 1000.0 9.000 | N 10.7
14.352000 | 351 | 1000.0 ~9.000 [N 10.8 |
16.269000 37.2 1000.0 9.000 | N 10.8

| 26.250000 | 345 1000.0 9.000 N 11.0

<5

Reviewed by: :

5/3/2011, 23:12:26 Tested by:
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information
Manufacturer:
Test Item:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq.:
Port/ Line:
Receipt No.:
Report No.:
Result:
Comment:

Hardware Setup:

Guangmao
Induction Hotplate
SR-652R

FCC Part 18
Conducted Emission
A

23C;

AC 120V/ 60Hz
AC Mains/L1
173059269
16029851 001
Pass

f/

50%RH; 101kPa.

1phase LISN ESH3-Z5 to ESCS 30

Level Unit: dBuV
Subrange Detectors IF Bandwidth Step Size Meas. Time Receiver
9kHz - 150kHz Peak 200Hz 100Hz 50ms ESCS 30
150kHz - 30MHz Peak; Average 9kHz 4.5kHz 10ms ESCS 30
FCC Part 18 DV ESH3-Z5 9k to 30M ESCS30
120

- 1

= |

3

E Part 18 Induction Cooking Ranges Voltaye un Mains QP |

§ ] k"“-‘-lﬁ’_' R Induction Cooking Ranges V

- 0 e 0 -

5/3/2011, 23:29:28

200 300 500
Frequency in Hz

t
M

Tested by: Reviewed by: 0
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TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

g

12.687000
13.992000
14.500500
 15.369000
~ 15.859500
~16.750500
25.233000

| 26.468000

Final Result 2

i

10.617000
11.589000
12.660000
13.992000
15.009000
15.873000
| 24540000
[ 26.353500 |

513/2011, 23:20:28 Tested by: Reviewed by:
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Magnetic field Test Data Sheet
Job No..é Date:
Applicam.; Slandard:| FCC Part 18 EI

EUT
Polarization.é D Line

Test Curve

O s0Hz

& so 1z

Llevel [dB /m]
120

100

80

i

40

20

Ak 20k 40k 100k 300k 1M 2M 41 10M
Frequency [Hz]

30M

Transduee "4y AV Limit | E}:'"I
P Reading | Level | pom
(MHz) = (dB)  (dBuV/m) (dBuV/m) (dBuVim) (dBuVin

equency
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Magnetic field Test Data Sheet

Job No.:}

i Date:
Applicam.é ;Slandard:| FCC Part 18 E
EUT: " Model: SR-182C 1800W

potarization: [ Line [ Neutra [ Power Clamp | Voltage @i Ooc Osone Bean:

Test Curve

Level [dB /m ]
120

100

&0

G0

40

20

9k 20k 40k 100k 300k M 2M 4M 10M
Frequency [Hz]

30M

T.,,..m..ﬂ“"""““'““"““' \\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\
Freguency ) AV AV Limit
] ] Reading | Level

(B}  (dBp | (dBpV/

(MHz)
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Magnetic field Test Data Sheet

Job Nn..ém ; Date:
Applicam.é ESlandard:‘ FCC Part 18 EI
EUT . Model:SR-183C 1800W

Polsrization: [ Line ) Neutrs [ Power Clamp  voltage ; @i Do Osone Mo

Test Curve

Level [dB /m ]
120

100

80

60

40 H

20

9k 20k 40k 100Kk 300k 1M 2M 4 10M 30M
Frequency [Hz]

R e e T ey
[Transduce) ", v | AV | Limit
i Reading | Level

(MHz) | (dB)  (dBuV/m) (dBuVim) (dBuVim) (dBpVim)

Over
Limit

Frequency




Produkte Appendix 1 A_ TUVRheinland®

Products
Prufbericht - Nr.: 16029851 001 Seite 24 von 40
Test Report No.: Page 24 of 40
Magnetic field Test Data Sheet
o N[ | et
bt T E|
EUT:

Pnlarization.é D Line D Neutra D Power Clamp

Test Curva
Level [dB /m]
120
100
t]0]
60 l
40
20
0
9k 20k 40k 100k 300k ™ 2M 4M 10M 30M
Frequency [HZz]
e oo e
 Frequency | Tonsducel Uy Limit Over
: : r R i Limit
1 Reading,
(MHz) (dB)

14.2
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Magnetic field Test Data Sheet

Job No..é Dale:
Applicant: Slanaard:| FCC Part 18 E
EUT.: . Model. SR-652C 850W

Polerization: [J Line [J Neutra [J Power Clamp @i Ooc Oson: BAeonz

Test Curve

Llevel [dB /m]
120

100

80

510] {

40 I

20

9k 20k 40k 100k 300k 1M 2M 41 10M 30M
Frequency [Hz]

e T e B
] Transduce H v
Frequency o0 AV AV Limit
5 : ! Reading | Level | g

(MHz) | (dB)  (dBuVim) (dBpVim) (dBpVim): (d

BpVim) |
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Magnetic field Test Data Sheet

JobNo.:i
Applicant::
EUT:

Polarization::

Date:

§Slandard:| FCC Part I8 IE‘
Osonz:  Moon:

Test Curve

Level [dB [/ m ]
120

100

80

BOW

40

20

9k 20k 40k 100k 300k 1M 2M 4M 10M 30M
Frequency [Hz]

\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\ e e

AV 1 AV | Limit
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Magnetic field Test Data Sheet

Job No.:! . Date:
Applicam.é Slanuard:‘ FCC Part 18 Iz'
EUT | Model SR-182R 1800W
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Maagnetic field Test Data Sheet
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EUT. | Model. SR-852R 650W
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Magnetic field Test Data Sheet
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Guangmao (XinBao)
Test Item: Induction Hotplate
Identification: SR-182C
Test Standard: FCC Part 18
Test Detail: RE
Operation Mode: A. On with max . power
Climate Condition: 23 C, 50 %RH; 101 kPa.
Test Voltage/ Freq: AC120V / 60Hz
Receipt No: 173059269
Report No: 16029851 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 30M-1GHz
Receiver: TUVESCI 3
Transducer: TUV SAC UVLB 9168/ TUV ESCI 3-TUV SAC UVLB 9168
Pre TUV 30M to 1GHz UVLBS168 Part 18
- |
L |
60t : . |
E L FCC Part18 30-1000MHz |
% a0F E — |
h . - i I
g MW i
| = |
ot
30m s 6 B0 100M 200 300 400 500 w0 16
- et o RIBGUBHOYINHES oz
Limit and Margin QP
Frequency | QuasiPeak Corr. Margin Limit Polarization
(MHz) (dBuV/m) (dB) (dB) (dBpVim)
30.000000 214 137 | 224 435 |V
33.250000 16.4 139 271 435 |V
| 83.700000 19.0 10.5 24.5 435 |V
98.850000 14.0 11.3 29.5 435 |V
159.350000 1.4 158 | 321 435 |V
_440.200000 15.4 18.5 | 284 | 436 |V
Date: 29/04/2011 - Time: 18:22:49 Tested by M429 ] Reviewed by:

Y Checke,
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer:
Test ltem:
Identification:

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result:

Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Guangmao (XinBao)
Induction Hotplate
SR-182C

FCC Part 18

RE

A. On with max . power
23 C, 50 %RH;
AC120V / 60Hz
173059289

16029851 001

Pass

Test distance is 3m, Horizontal

101 kPa.

30M-1GHz
TUV ESCI 3
TUV SAC UVLB 9168/ TUV ESCI 3-TUV SAC UVLB 9168

Pra TUV 30M to 1GHz UVLB2168 Part 18

Level in dBpWim

80 100M 200 300

Frequency in Hz
Limit and Margin QP
| Frequency | QuasiPeak Corr. Margin Limit Polarization
i (MHz) (dBpVim) (dB) (dB) (dBpV/im)
39.350000 | 109 | 147 32.6 435 | H
| 82.750000 9.4 10.4 349 | 435 | H
| 99.700000 7.9 1.3 35.6 435 | H
[ 150.750000 11.9 16.7 316 435 [H
~222.300000 | 12| 126 | 323| &35 H
288.500000 1.3 | 147 | 322 435 | H ]

Date: 29/04/2011 - Time: 18:17:43

Reviewed by:
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TUV Rheinland (Guangdong) Ltd.

EMC Test Record (Emission)

Common Information

Manufacturer: Guangmao (XinBao)
Test ltem: Induction Hotplate
Identification: SR-183C
Test Standard: FCC Part 18
Test Detail: RE
Operation Mode: A. On with max . power
Climate Condition: 23 'C; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC120V / 60Hz
Receipt No: 173059269
Report No: 16029851 001
Resuit: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 30M-1GHz
Receiver: TUVESCI 3
Transducer: TUV SAC UVLB 9168/ TUV ESCI 3-TUV SAC UVLB 9168
Pre TUV 30M to 1GHz UVLB9168 Part 18
BT |
soT I
E i f
3 ]
g |
ot

200

30m 800
Eroquencyimbet. . =
Limit and Margin QP
| Frequency | QuasiPeak Corr. ~ Margin Limit "Polarization
| (MHz) (dBpVim) (dB) (dB) (dBpV/m)
129.182500 | 243 14.2 192 435 |V |
'195.385000 206 1.8 | 229 435 |V .
401.752500 274 17.3 16.4 435 |V
440.310000 344 | 18.5 9.4 435 |V
480.322500 29.4 19.1 144 435 |V
931.978750 266 26.2 ~16.9 435 |V )

Date: 29/04/2011 - Time: 18:32:27

Reviewed by:

EMC Test Service Hotline: +86-20-28391188




Produkte Appendix 1 A TUVRheinland

Products
Priifbericht - Nr.: 16029851 001 iy
Test Report No.: age 54 o
TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Guangmao (XinBao)

Test Item: Induction Hotplate

Identification: SR-183C

Test Standard: FCC Part 18

Test Detail: RE

Operation Mode: A. On with max . power

Climate Condition: 23 T, 50 %RH; 101 kPa.
Test Voltage/ Freq: AC120V / 60Hz

Receipt No: 173059269

Report No: 16029851 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Freguency Range: 30M-1GHz

Receiver: TUVESCI3

Transducer: TUV SAC UVLB 9168/ TUV ESCI 3-TUV SAC UVLB 9168

Pre TUV 30M to 1GHz UVLB9168 Part 18

BOT

L ECC Part18 30-1000Mtz

Level in dBuVIm

30M 50 60 80  100M 200 300 400 500 800 16
Frequency in Hz

Limit and Margin QP

Frequency | QuasiPeak Corr. Margin Limit " Polarization
(MHz) (dBpV/m) (dB) (dB) (dBpVim)
| 122.392500 20.6 137 229 435 | H
|_280.745000 | 28.8 145 14.7 435 | H
313.118750 264 | 154 | 17.1 435 | H ]
335.913750 28.3 16.0 15.2 435 | H
382.716250 29.7 16.9 | 1338 435 | H =
~ 987.268750 30.1 26.6 | 134 435 | H B

Date: 29/04/2011 - Time: 18:41:00 Reviewed by:
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16029851 001

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Date: 29/04/2011 - Time: 18:01:07

Manufacturer: Guangmao (XinBao)
Test Item: Induction Hotplate
Identification: SR-652C
Test Standard: FCC Part 18
Test Detail: RE
Operation Mode: A. On with max . power
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC120V / 60Hz
Receipt No: 173059269
Report No: 16029851 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 30M-1GHz
Receiver: TUVESCI 3
Transducer: TUV SAC UVLB 9168/ TUV ESCI 3-TUV SAC UVLB 9168
Pre TUV 30M to 1GHz UVLBS168 Part 18
T
80t
£ 1 ECC Parti8 30-1000MHz=
3 aof
E zn‘v{%fh,_ w3 ks - .. ‘M
ok
“aom % 6 80 100M 200 30 400 S0 80 16
: e __FrequancyinHz
Limit and Margin QP )
Frequency | QuasiPeak Corr. Margin Limit Polarization
(MHz) (dBpVIm) (dB) (dB) (dBuVim)
| 30.000000 | 218 | 137 217 435 |V
32.450000 20.9 13.9 22.6 435 |V
80.800000 16.8 10.4 26.7 | 435 |V )
149.550000 13.2 15.6 30.3 435 [V =
~422.350000 a4 18.0 294 435 |V
652.250000 19.6 22.6 239 435 |V |

Reviewedby: __
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Guangmao (XinBao)
Test ltem: Induction Hotplate
Identification: SR-652C
Test Standard: FCC Part 18
Test Detail: RE
Operation Mode: A. On with max . power
Climate Condition: 23 C; 50 9%RH; 101 kPa.
Test Voltage/ Freq: AC120V / 60Hz
Receipt No: 173059269
Report No: 16029851 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Freguency Range: 30M-1GHz
Receiver: TUV ESCI 3
Transducer: TUV SAC UVLB 9168/ TUV ESCI 3-TUV SAC UVLB 9168
Pre TUV 30M to 1GHz UVLBS168 Part 18
BoT
et
5 FCC Part1 30-1000MH?
S wof CCP.
;g 204, . : !
3 A W" +w + + |
ot
;'EM 5‘0 BID B‘D ID;}M 2;)0 34‘10 l;ﬂ s:lm 8!‘30 |lG
i FroquencyinHz
Limit and Margin QP )
[ Frequency | QuasiPeak | Cormr. " Margin Limit Polarization
(MHz) (dBpVim) (dB) (dB) (dBpVim)
39.600000 10.8 14.8 32.7 435 | H
60.450000 9.6 136 | 33.9 435 | H
~147.250000 | 1.1 15.5 324 435 H
242.800000 13.5 13.4 300 435 [ H
331550000 | 147 | 15.9 28.8 435 | H
549.450000 16.6 205 26.9 | 435 [ H

Date: 29/04/2011 - Time: 18:09:22

190114.29

Tested by: Reviewed by:
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Guangmao (XinBao)
Test ltem: Induction Hotplate
Identification: SR-182R
Test Standard: FCC Part 18
Test Detail: RE
Operation Mode: A. On with max . power
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC120V / 60Hz
Receipt No: 173059269
Report No: 16029851 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 30M-1GHz
Receiver: TUV ESCI 3
Transducer: TUV SAC UVLB 9168/ TUV ESCI 3-TUV SAC UVLB 9168
Pre TUV 30M to 1GHz UVLB9168 Part 18
Eﬂl'
60T |
£ i FCC Parti8 30-1000MHz |
3 of :
c f
1o i
|
oM 0 60 80 100M 200 300 400 500 a0 16
Fl_'equenq i_r_l Hz .
Limit and Margin QP
Frequency | QuasiPeak Corr. Margin Limit Polarization
| (MHz) (dBpVim) (dB) (dB) (dBuVim)
[ 35.600000 31.2 151 123 435 |V
| 38.350000 | 33.3 15.5 ~10.2 435 |V
41.150000 1.7 187 | 118  a3s |V -
93.150000 | 229 123 20.6 | 435 |V
| 122.050000 18.7 15.3 24.8 435 |V
| 219.750000 | 19.4 14.7 241 435 |V
1)
Date: 5/13/2011 - Time: 5:52:08 Tested by: Reviewed by: ;
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Guangmao (XinBao)
Test Iitem: Induction Hotplate
Identification: SR-182R
Test Standard: FCC Part 18
Test Detail: RE
Operation Mode: A. On with max . power
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC120V / 60Hz
Receipt No: 173059269
Report No: 16029851 001
Resuit: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 30M-1GHz
Receiver: TUV ESCI 3
Transducer: TUV SAC UVLEB 9168/ TUV ESCI 3-TUV SAC UVLB 9168
Pre TUV 30M to 1GHz UVLB3188 Part 18
80T
601 i
: FCC Partis 0-1000MHz |
g “f i
E = e al + + |
ot
“aom so 6 80 1o0m 200 0 400 500 w0 16
. Eequenoyi bl
Limit and Margin QP )
Frequency | QuasiPeak Corr. Margin Limit Polarization
.t (MHz) (dBuVim) (dB) (dB) (dBpVim)
|
[ 35.600000 204 144 231 435 | H
38.00000¢ 222 14.8 | 21.3 435 | H
567.150000 18.0 14.1 | 255 435 | H
86.000000 | 17.2 108 263 435 H
~121.550000 12.9 14.0 30.6 435 | H
277.000000 147 149 28.8 435 [ H

Date: 5/13/2011 - Time: 5:57:11

Reviewed by:
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TUV Rheinland (Gu

angdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Guangmao (XinBao)
Test ltem: Induction Hotplate
Identification: SR-652R
Test Standard: FCC Part 18
Test Detail: RE
Operation Mode: A. On with max . power
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC120V / 60Hz
Receipt No: 173059269
Report No: 16029851 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 30M-1GHz
Receiver: TUVESCI3
Transducer: TUV SAC UVLB 9168/ TUV ESCI 3-TUV SAC UVLB 9168
Pre TUV 30M to 1GHz UVLB9168 Part 18
BT |
80t
£ I FCC Parti8 30-1000MHz |
§ “f ;
i 8 + |
H 20 +
“aom 6 80 100M 200 00 400 500 w0 16 |
R e L
Limit and Margin QP )
Frequency | QuasiPeak Corr. Margin Limit Polarization
| (MHz) _ (dBpVim) (dB) (dB) (dBpVim)
_30.000000 | 321 137 114 435 |V .
[ 39.600000 | 29.2 14.8 14.3 435 |V
__56.800000 215 13.9 220 435 |V
94.750000 224 10.9 211 435 |V
200.100000 10.8 11.6 327 435 |V
312.650000 128 | 15.4 30.7 435 |V
Date: 03/05/2011 - Time: 18:37:15 Tested by: Reviewed by: i,
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline:

EMC Test Record (Emission)

Common Information

+86-20-28391188

Manufacturer: Guangmao (XinBao)
Test Item: Induction Hotplate
Identification: SR-652R
Test Standard: FCC Part 18
Test Detail: RE
Operation Mode: A. On with max . power
Climate Condition: 23 T, 50 %RH; 101 kPa.
Test Voltage/ Freq: AC120V /80Hz
Receipt No: 173059269
Report No: 16029851 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 30M-1GHz
Receiver: TUV ESCI 3
Transducer: TUV SAC UVLB 9168/ TUV ESCI 3-TUV SAC UVLB 9168
Pre TUV 30M to 1GHz UVLB9168 Part 18
80T
| |
£ 1 ECC Partl8 30-1000MHz |
£ [ 1 \ |
W%mw‘w‘ .
B T A |
ot

200 500

30M B0  100M 300 400 B0 1G
s, SIS smepneegy oo FRGUeRCYINKE o
Limit and Margin QP
Frequency | QuasiPeak Corr. Margin Limit Polarization
(MHz) (dBuV/m) (dB) (dB) (dBpV/m)
30.000000 211 137 224 435 | H
39.450000 17.0 14.8 265 | 435 | H |
57.400000 144 138 29.1 435 | H il
91.850000_ 203 10.7 23.2 436 [H
201.700000 25.8 | ;L ] R 1411 435 | H
287.550000 228 147 20.7 435 | H
¢
0n5.03 )
Date: 03/05/2011 - Time: 18:41:34 Tested by: =1/ Reviewed by: |




